
BROWNSBURG TREATMENT PLANT EXCELS IN PERMIT  
COMPLIANCE, TEAM SAFETY AND CSO REDUCTION  PAGE 20

Ranked
With the Best

Technology Deep Dive: 
Multiparameter 

hand-held analyzer
PAGE 46

In My Words: 
Wipes issues from the 
producers’ side
PAGE 34

tpomag.com
NOVEMBER 2015

Sustainable Operations: 
Hydroturbines in 
Portland, Oregon

Butch Barger
Wastewater Treatment 

Plant Lab Manager
Brownsburg, Ind. 

PAGE 42





Simple, economical, effi cient. With our MicroStar™ Filter you get it all. From meeting new and increasingly restrictive 
effl uent discharge limits to replacing existing sand fi lters, our unique MicroStar Filter offers the right solution for your high quality 
fi ltration needs. Process water fl ows into the MicroStar drum and through the fi lter media. As the process water fl ows from the 
[...]
“Robert is a young man, and he catered this program toward people of 
his generation,” says Blanchette. “Using the smart technology gets the mes-
sage out to the public in a quick and effective way. He made the technology 
that’s out there work for us.”

Blanchette says the incentive-based employee goals program is a way to 
encourage employees to create and accomplish three annual goals. The far-
reaching objective is to increase workplace pride. “Employees who meet 
their goals receive a bonus check of 1 percent of salary for each goal met,” he 

says. “Some of the goals were personal in nature while 
some were department goals, such as Robert’s kiosks 
and video. I feel that if the employees have set goals, we 
see more buy-in on their part.”

 
QUALITY TEAM

The kiosk and video project earned the full support 
of the district’s board of trustees as part of ongoing pub-
lic education, especially important as the district prepares 
for the 2016 upgrade. According to Blanchette, the proj-
ect also showcases the quality of district staff and the 
daily work they do to operate and maintain the system.

“It really gave us the opportunity to highlight the 
great people we have working here,” he says. “I was actually 
surprised by how easy the project went once they got 
going on it. Robert took people with no background in 
video production or marketing and empowered them to 
create something brand-new.”

The project also highlights the industry’s shift into 
21st-century technology, which will only continue as more young profes-
sionals join the wastewater workforce. “I really believe that 25 years from 
now treatment will be completely 
automated and plants will be able 
to be run from anywhere via the 
cloud,” Blanchette says. “That’s 
what’s so exciting about outreach 
projects like Robert’s. It empowers 
our people to think outside their 
comfort zones, and it highlights the 
important roles they play in the 
community.”    

What’s Your Story?

TPO welcomes news about your 
public education and community 
outreach efforts for future articles 
in the Hearts and Minds column. 
Send your ideas to editor@tpo 
mag.com or call 877/953-3301.

District employee Mike Jouver films fellow employee Aaron Temple while cre-
ating an interactive video about the collections system.

Brunswick Sewer District employees construct a new kiosk at the entrance to 
the town’s Water Street pump station.

FREE INFO – SEE ADVERTISER INDEX



wastewater: PLANT
top performer

With the Best
ACCOMPLISHMENTS FOR THE TEAM IN BROWNSBURG, INDIANA, INCLUDE CONSISTENT 
PERMIT COMPLIANCE, AN AWARD-WINNING SAFETY PROGRAM AND CSO REDUCTION

STORY: Jim Force
PHOTOGRAPHY: Marc Lebryk

Ranked
With the Best

LOW CRIME, GOOD SCHOOLS AND ECONOMIC GROWTH 
make Brownsburg one of the best places to live in Indiana — it ranks 33rd 
in the United States, according to Money magazine.

If wastewater treatment had been part of the evaluation, the town might 
have placed even higher. Under Kathy Dillon, superintendent, and a hard-
working and dedicated collections and treatment team, the Brownsburg 
Wastewater Treatment Department keeps its sewer system and 3.5 mgd 
(design) treatment facility operating at peak efficiency.

“We do the best we can to serve our community,” says Dillon. Their 
efforts have been recognized with multiple awards for safety, laboratory per-
formance and collections system operation and maintenance.

 
TWO MAJOR STATIONS

Living near Indianapolis, Brownsburg residents enjoy the amenities of 
a small town with the attractions of the metro area. The population is young 
(median age 36) and growing, and public schools’ achievement scores all top 
the state averages. The unemployment rate is below the national average.

To help support this quality of life, the Wastewater Treatment Depart-
ment operates a 100-mile sanitary sewer system. The staff also 
maintains 120 miles of separated storm sewers and several miles 
of combined sewers, significantly less than a few years ago as 
Dillon’s team works steadily to reduce combined sewer overflows (CSOs).

Two large pumping stations deliver wastewater to the treatment 
plant. The West Regional Lift Station serves an area with no combined 
sewers and pumps wastewater directly to the plant headworks. The 
Main Pumping Station receives a portion of its flow from combined 
sewers and contains its own headworks. It includes two swirl concen-

trators to remove large objects and debris, a Muffin Monster auger grinder 
(JWC Environmental), a Hycor mechanically cleaned bar screen (Parkson 
Corp.) and a Hydrogritter grit removal system (WEMCO).

At the treatment plant, the flow from the West Regional Lift Station 
passes through a Muffin Monster and a Hycor mechanically cleaned bar 
screen. The flows from the two pumping stations are then divided equally 
between the plant’s north and south processes. Each process contains a Par-
shall flume, a conditioner equipped with mixers (Philadelphia Mixing Solu-
tions) that begins treating wastewater to prevent sludge bulking and minimize 
filamentous growth, and a pair of oval closed-loop reactor oxidation ditches 
(Lakeside Equipment Corporation).

Each ditch is aerated by three 40 hp horizontal-bladed Magna Rotors 
(Lakeside Equipment Corporation). At the end of each process, flow from 
the ditches settles in two perimeter-feed Envirex circular clarifiers (Evoqua 
Water Technologies), each 55 feet in diameter.

Return activated sludge is discharged to the influent channel before the 
conditioners. Clarifier effluent flows into one of two junction boxes. All belt 
press wash water is effluent, and a small amount of effluent is used for chlo-
rination and clarifier hosing. “Without tertiary filtration, the solids content 
of the effluent prevents more reuse,” Dillon explains.

Final effluent is chlorinated in a 1.25 mgd chlorine contact pond, then 
dechlorinated with liquid sodium bisulfite. In summer the flow to the pond 
is pre-dosed with gaseous chlorine.

 
TOUGH STANDARDS

The disinfected effluent travels through a flowmeter and then a 24-inch 
pipe to a series of two-step concrete cascades that further oxygenate the 

Bill Shaw Jr. (left) and Steve Wyland of the Brownsburg Wastewater Treatment Plant 
empty the facility’s Vac-Con combination truck after servicing area sewer systems.

20     TREATMENT PLANT OPERATOR



wastewater: PLANT
top performer

With the Best
ACCOMPLISHMENTS FOR THE TEAM IN BROWNSBURG, INDIANA, INCLUDE CONSISTENT 
PERMIT COMPLIANCE, AN AWARD-WINNING SAFETY PROGRAM AND CSO REDUCTION

STORY: Jim Force
PHOTOGRAPHY: Marc Lebryk

Ranked
With the Best

LOW CRIME, GOOD SCHOOLS AND ECONOMIC GROWTH 
make Brownsburg one of the best places to live in Indiana — it ranks 33rd 
in the United States, according to Money magazine.

If wastewater treatment had been part of the evaluation, the town might 
have placed even higher. Under Kathy Dillon, superintendent, and a hard-
working and dedicated collections and treatment team, the Brownsburg 
Wastewater Treatment Department keeps its sewer system and 3.5 mgd 
(design) treatment facility operating at peak efficiency.

“We do the best we can to serve our community,” says Dillon. Their 
efforts have been recognized with multiple awards for safety, laboratory per-
formance and collections system operation and maintenance.

 
TWO MAJOR STATIONS

Living near Indianapolis, Brownsburg residents enjoy the amenities of 
a small town with the attractions of the metro area. The population is young 
(median age 36) and growing, and public schools’ achievement scores all top 
the state averages. The unemployment rate is below the national average.

To help support this quality of life, the Wastewater Treatment Depart-
ment operates a 100-mile sanitary sewer system. The staff also 
maintains 120 miles of separated storm sewers and several miles 
of combined sewers, significantly less than a few years ago as 
Dillon’s team works steadily to reduce combined sewer overflows (CSOs).

Two large pumping stations deliver wastewater to the treatment 
plant. The West Regional Lift Station serves an area with no combined 
sewers and pumps wastewater directly to the plant headworks. The 
Main Pumping Station receives a portion of its flow from combined 
sewers and contains its own headworks. It includes two swirl concen-

trators to remove large objects and debris, a Muffin Monster auger grinder 
(JWC Environmental), a Hycor mechanically cleaned bar screen (Parkson 
Corp.) and a Hydrogritter grit removal system (WEMCO).

At the treatment plant, the flow from the West Regional Lift Station 
passes through a Muffin Monster and a Hycor mechanically cleaned bar 
screen. The flows from the two pumping stations are then divided equally 
between the plant’s north and south processes. Each process contains a Par-
shall flume, a conditioner equipped with mixers (Philadelphia Mixing Solu-
tions) that begins treating wastewater to prevent sludge bulking and minimize 
filamentous growth, and a pair of oval closed-loop reactor oxidation ditches 
(Lakeside Equipment Corporation).

Each ditch is aerated by three 40 hp horizontal-bladed Magna Rotors 
(Lakeside Equipment Corporation). At the end of each process, flow from 
the ditches settles in two perimeter-feed Envirex circular clarifiers (Evoqua 
Water Technologies), each 55 feet in diameter.

Return activated sludge is discharged to the influent channel before the 
conditioners. Clarifier effluent flows into one of two junction boxes. All belt 
press wash water is effluent, and a small amount of effluent is used for chlo-
rination and clarifier hosing. “Without tertiary filtration, the solids content 
of the effluent prevents more reuse,” Dillon explains.

Final effluent is chlorinated in a 1.25 mgd chlorine contact pond, then 
dechlorinated with liquid sodium bisulfite. In summer the flow to the pond 
is pre-dosed with gaseous chlorine.

 
TOUGH STANDARDS

The disinfected effluent travels through a flowmeter and then a 24-inch 
pipe to a series of two-step concrete cascades that further oxygenate the 

Bill Shaw Jr. (left) and Steve Wyland of the Brownsburg Wastewater Treatment Plant 
empty the facility’s Vac-Con combination truck after servicing area sewer systems.

tpomag.com    November 2015   21



22     TREATMENT PLANT OPERATOR

water before discharge to White Lick Creek. Effluent standards are tight — 
10 mg/L BOD and 12 mg/L TSS in summer — because the creek is a zero-
discharge stream.

It’s an efficient process that continues to get more so. David Humpal, 
assistant superintendent, says the department acquired a grant to replace all 
existing plant motors (12 40 hp units, four 50 hp and one 60 hp) with high-
efficiency models.

Most of Brownsburg’s Class B biosolids are land-applied. Solids from the 
final clarifiers are wasted into two 450,000-gallon aerated holding tanks 
equipped with Roots blowers (GE Energy) and Universal Blower Pac blow-
ers. The decant liquid is returned to the treatment works while solids are 

transferred to a pair of aerobic digesters. After that, the material can be dewa-
tered or thickened on a belt press (Komline-Sanderson).

Thickened material is pumped back into the digester. Dewatered biosol-
ids (13 percent solids) are stored on drying beds or on a covered storage pad, 
then hauled by a contractor to cropland or to a landfill.

 
STRESSING SAFETY

For the Brownsburg team, it’s not enough to meet treatment require-
ments. Besides Dillon and Humpal, the team includes Shawn Pabst, field 
supervisor; Pat Duncan and Shane Russell, operators; Lisa Christie, storm-
water coordinator; Butch Barger, laboratory manager; and Matt Huckstep, 
Steve Wyland, Richard Keeton, Bill Shaw Jr. and Nick Sparks, laborers.

The Wastewater Department has gone the extra mile to ensure the safety 
of its employees and has set the standard for laboratory excellence. The Indi-
ana Water Environment Association has recognized those efforts with its 
Safety Award for the past 15 consecutive years and the Laboratory Excel-
lence Award seven times in the last 10 years. Dillon is proud that the awards 
are based on peer review — the judgment of other professionals in the field.

Safety is always top-of-mind. The town has an extensive safety program, 
but rather than simply accept that as the standard, Dillon and her crew have 
used the plan as a base and modified it for the treatment plant. “We understand 
the work conditions here — lockout/tagout and confined-space entry, for exam-
ple,” says Dillon. “We build safety into our own standard operating proce-
dures. It’s a team effort. We watch each other and try to keep everyone safe.”

The approach helps new employees know what to expect and what to be 
aware of. Knowledge gets shared. “Not everybody knows everything you 
know,” Dillon says. “We concentrate on what employees need to think about 

Brownsburg (Indiana)  
Wastewater Treatment Plant
BUILT: | 1987 (upgraded 2000)
POPULATION SERVED: | 21,000 (8,500 sewer connections)
FLOWS: | 3.5 mgd design, 2.2 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS | Oxidation ditch
RECEIVING WATER: | White Lick Creek
BIOSOLIDS: | Dewatered, land-applied
ANNUAL BUDGET: | $3.4 million (operations)
WEBSITE: | www.brownsburg.org
GPS COORDINATES: | Latitude: 39°50’49.49”N; longitude: 86°24’35.57”W

‘‘We’re very fortunate to  

have the people we have.  

They do a spectacular job, not just 

complying with Indiana Department 

of Environmental Management  

standards but staying on top of new 

procedures and new requirements. 

We’re improving all the time.”
KATHY DILLON

Kathy Dillon, 
superintendent of 
the Brownsburg 
Wastewater 
Treatment Plant.

and what might happen as they go about their tasks. We have bimonthly 
safety meetings with all departments. The meetings involve employees, not 
management. We bring back suggestions that are then followed up on by 
managers.”

Laboratory operations follow a similar route: People are the key. “We’re 
very fortunate to have the people we have,” says Dillon. “They do a spectac-
ular job, not just complying with Indiana Department of Environmental 
Management standards but staying on top of new procedures and new require-
ments. We’re improving all the time.”

One example is quality assurance/quality control testing. Barger, lab 
manager, does the tests quarterly even though they are required just once a 
year. “By doing them quarterly we can better track proper methods and the 
status of our equipment,” says Dillon. “We cross-train our people in lab pro-
cedures so we can cover during holiday breaks or other situations.”

 
COLLECTIONS EXCELLENCE

The collections system gets the same high-quality attention as the treat-
ment plant and its lab. Brownsburg has won the Indiana WEA’s Small Facil-
ity Collections Award. That’s partly for its success in reducing CSOs.

In the past, Brownsburg might have seen as many as 40 CSOs per year, 
but Dillon’s department has significantly reduced that number: “It’s now less 

than 10 a year, and our goal is zero.” Part of the solution is a million-gallon 
overflow tank, constructed in 2010 near the Main Pumping Station as part 
of the town’s long-term control plan.

Before the tank was built, wet-weather flows could exceed the pumping 
stations’ capacity and overflow to White Lick Creek. Now excess flows are 
directed to the tank, held there and routed back through the pumping sta-
tion to the treatment plant when the storm ends.

A truck-mounted Rovver camera system (Envirosight) purchased in 2010 
is another improvement, enabling personnel to inspect the sewers and deter-
mine the condition of the system. A new portable camera (UEMSI Procam) 
helps the team troubleshoot lateral lines and settle issues with property 
owners.

“Before, we might have to make several trips and calls to try to deter-
mine if a blockage was on our property or private property,” Dillon says. 
“The camera has saved us a lot of time and expense. We shoot it, locate the 
[...]
system regularly and investigating, 
identifying and repairing leaks. 
Based on historical results, less than 
10 percent of the flow is identified 
as non-revenue water.

 
RESOURCE RECOVERY

In a land of abundant sunshine 
and water, the treatment operation 
uses both to reduce power needs and 
cut greenhouse gases. As the water 
flows from the raw water reservoirs 
to the treatment plant, it drives a 
hydrogenerator, which converts its 
kinetic energy to electricity.

The workhorse of the system, 
designed by SOAR Technologies and 
dedicated in 2009, is a Pelton tur-
bine. As the turbine spins, energy is 
released to the shaft of a generator, 
creating a maximum of 40 kW, 
enough power to operate the treat-
ment plant. Any surplus can be fed 
to the local utility.

Since the amount of electricity 
generated depends on water flow and 
hydraulic head — the vertical dis-
tance between the water level in the 

reservoirs and the turbine — power generation is not constant and the 
hydrogenerator operates intermittently.

The sun’s rays are put to use in the plant’s solids drying beds, which lie 
beneath a facility with transparent walls and ceilings that trap and concen-
trate heat, allowing the material to dry with no need for gas heaters or 
centrifuges.

 

Waimea (Hawaii) Water Treatment Plant, 
County of Hawaii Department of Water Supply
BUILT: | 1970s
POPULATION SERVED: | 10,000
RAW WATER: | Mountain streams, groundwater supplement
TREATMENT PROCESS: | Conventional
PRODUCTION CAPACITY: | 4.0 mgd design, 2.0-2.5 mgd average
SYSTEM STORAGE: | 158 million gallons
ANNUAL BUDGET: | $50 million (operations)
WEBSITE: | www.hawaiidws.org
GPS COORDINATES: | Latitude: 21°57’35.59”N; longitude: 159°40’32.69”W

‘‘Although the 

Waimea system  

as a surface water 

system can be affected 

by long-term drought, 

quantity in general is 

more than adequate  

for our systems 

islandwide.”
KEITH OKAMOTO

The treatment process includes 
coagulation, flocculation, pH 
adjustment for corrosion 
control, and deep-bed gravity 
sand filtration.

CONSTANT THREATS
As idyllic as the Hawaiian Islands 

sometimes seem, the Waimea plant 
faces challenges from earthquakes 
and volcanoes. An earthquake in October 2006 damaged one of the concrete 
storage reservoirs; the utility spent about $1.9 million to repair cracks and 
holes and to place geotextile fabric and Hypalon polymer liner (DuPont 
Water Technologies) inside the basin. The perimeter of the reservoir was also 
excavated and rehabilitated to prevent buildup of water against the walls.

Uyehara says no special precautions are taken against the possibility of 
future quakes, except that all new structures are built to current seismic and 
wind velocity standards. Lava flow from active volcanoes can pose an addi-
tional threat, although the most recent eruption and lava flow on the far east 
portion of the island did not affect the Waimea system.

Meanwhile, plans for membrane filtration are proceeding. Bids have been 
let for the microfiltration system. The membrane facility will also expand 
plant capacity, as the deep-bed sand filters limit production of finished water.

The addition will address what Uyehara says are the biggest challenges 
facing the Waimea team. “Our efforts will be focused on continued compli-
ance with the requirements of the Surface Water Treatment Rule,” he says. 

  

ENSURING SUPPLY
The planned expansion of the Waimea Water Treatment Plant to 

include membrane filtration is one of the largest water supply capital 
improvement projects in the County of Hawaii (Big Island) and aligns 
with state and county plans to ensure a continued supply of high-
quality water to meet future demands.

“We are updating our water use and development plan (WUDP), 
which is a component of the state water plan,” says Keith Okamoto, 
deputy in the Department of Water Supply. “This plan will serve as a 
tool to integrate land use planning and adequacy of water supply.”

Water planning has been part of Hawaiian culture from the 
earliest island inhabitants, and water as a public resource has long 
been part of Hawaiian law. “From the first constitution of the 
Kingdom of Hawaii in 1840 to Chapter 11 of the Hawaii State Consti-
tution to the Water Code in the late 1980s, water has been held for the 
citizens,” states the website www.civilbeat.com.

Current planning aims to track water demands, making sure there 
is adequate supply to meet projected needs. “The WUDPs should set 
forth the allocation of water to land use in that county and maintain 
consistency with county zoning and land use policies,” says the 
website of the State of Hawaii Department of Land and Natural 
Resources. “The WUDPs serve to inform future land use planning 
and provide guidance for decision-making on water allocations and 
water reservation requests.”

Okamoto says raw-water quality is generally excellent. “The 
Waimea system has the only surface water source for the depart-
ment,” he says. “Other sources are groundwater. Although the 
Waimea system as a surface water system can be affected by 
long-term drought, quantity in general is more than adequate for  
our systems islandwide.” 

DuPont Water Technologies
800/477-6071
www.dupont.com

Hach Company
800/227-4224
www.hach.com
(See ad page 5) 

Motorola Solutions, Inc.
847/578-5000
www.motorolasolutions.com

 featured   products from:
Schneider Electric, Telemetry & 
Remote SCADA Solutions
888/267-2232
www.software.schneider-electric.com

SOAR Technologies, Inc.
425/861-8870
www.soartechinc.com

Finished water in the clearwell 
typically has 0.05 NTU turbidity.

Andrew Higa, left, water service 
district supervisor of the County of 
Hawaii Department of Water Supply, 
and Ron Ferrer, water treatment 
plant operator Grade 4.



tpomag.com    November 2015   41

distribution system, which consists 
of about 100 miles of pipe, generally 
cast iron, ductile iron and galva-
nized steel. The system includes 
four booster pump stations and 20 
finished water reservoirs, also 
covered.

The staff maintains a full-time 
acoustic listening leak detection pro-
gram, monitoring the distribution 
system regularly and investigating, 
identifying and repairing leaks. 
Based on historical results, less than 
10 percent of the flow is identified 
as non-revenue water.

 
RESOURCE RECOVERY

In a land of abundant sunshine 
and water, the treatment operation 
uses both to reduce power needs and 
cut greenhouse gases. As the water 
flows from the raw water reservoirs 
to the treatment plant, it drives a 
hydrogenerator, which converts its 
kinetic energy to electricity.

The workhorse of the system, 
designed by SOAR Technologies and 
dedicated in 2009, is a Pelton tur-
bine. As the turbine spins, energy is 
released to the shaft of a generator, 
creating a maximum of 40 kW, 
enough power to operate the treat-
ment plant. Any surplus can be fed 
to the local utility.

Since the amount of electricity 
generated depends on water flow and 
hydraulic head — the vertical dis-
tance between the water level in the 

reservoirs and the turbine — power generation is not constant and the 
hydrogenerator operates intermittently.

The sun’s rays are put to use in the plant’s solids drying beds, which lie 
beneath a facility with transparent walls and ceilings that trap and concen-
trate heat, allowing the material to dry with no need for gas heaters or 
centrifuges.

 

Waimea (Hawaii) Water Treatment Plant, 
County of Hawaii Department of Water Supply
BUILT: | 1970s
POPULATION SERVED: | 10,000
RAW WATER: | Mountain streams, groundwater supplement
TREATMENT PROCESS: | Conventional
PRODUCTION CAPACITY: | 4.0 mgd design, 2.0-2.5 mgd average
SYSTEM STORAGE: | 158 million gallons
ANNUAL BUDGET: | $50 million (operations)
WEBSITE: | www.hawaiidws.org
GPS COORDINATES: | Latitude: 21°57’35.59”N; longitude: 159°40’32.69”W

‘‘Although the 

Waimea system  

as a surface water 

system can be affected 

by long-term drought, 

quantity in general is 

more than adequate  

for our systems 

islandwide.”
KEITH OKAMOTO

The treatment process includes 
coagulation, flocculation, pH 
adjustment for corrosion 
control, and deep-bed gravity 
sand filtration.

CONSTANT THREATS
As idyllic as the Hawaiian Islands 

sometimes seem, the Waimea plant 
faces challenges from earthquakes 
and volcanoes. An earthquake in October 2006 damaged one of the concrete 
storage reservoirs; the utility spent about $1.9 million to repair cracks and 
holes and to place geotextile fabric and Hypalon polymer liner (DuPont 
Water Technologies) inside the basin. The perimeter of the reservoir was also 
excavated and rehabilitated to prevent buildup of water against the walls.

Uyehara says no special precautions are taken against the possibility of 
future quakes, except that all new structures are built to current seismic and 
wind velocity standards. Lava flow from active volcanoes can pose an addi-
tional threat, although the most recent eruption and lava flow on the far east 
portion of the island did not affect the Waimea system.

Meanwhile, plans for membrane filtration are proceeding. Bids have been 
let for the microfiltration system. The membrane facility will also expand 
plant capacity, as the deep-bed sand filters limit production of finished water.

The addition will address what Uyehara says are the biggest challenges 
facing the Waimea team. “Our efforts will be focused on continued compli-
ance with the requirements of the Surface Water Treatment Rule,” he says. 

  

ENSURING SUPPLY
The planned expansion of the Waimea Water Treatment Plant to 

include membrane filtration is one of the largest water supply capital 
improvement projects in the County of Hawaii (Big Island) and aligns 
with state and county plans to ensure a continued supply of high-
quality water to meet future demands.

“We are updating our water use and development plan (WUDP), 
which is a component of the state water plan,” says Keith Okamoto, 
deputy in the Department of Water Supply. “This plan will serve as a 
tool to integrate land use planning and adequacy of water supply.”

Water planning has been part of Hawaiian culture from the 
earliest island inhabitants, and water as a public resource has long 
been part of Hawaiian law. “From the first constitution of the 
Kingdom of Hawaii in 1840 to Chapter 11 of the Hawaii State Consti-
tution to the Water Code in the late 1980s, water has been held for the 
citizens,” states the website www.civilbeat.com.

Current planning aims to track water demands, making sure there 
is adequate supply to meet projected needs. “The WUDPs should set 
forth the allocation of water to land use in that county and maintain 
consistency with county zoning and land use policies,” says the 
website of the State of Hawaii Department of Land and Natural 
Resources. “The WUDPs serve to inform future land use planning 
and provide guidance for decision-making on water allocations and 
water reservation requests.”

Okamoto says raw-water quality is generally excellent. “The 
Waimea system has the only surface water source for the depart-
ment,” he says. “Other sources are groundwater. Although the 
Waimea system as a surface water system can be affected by 
long-term drought, quantity in general is more than adequate for  
our systems islandwide.” 

DuPont Water Technologies
800/477-6071
www.dupont.com

Hach Company
800/227-4224
www.hach.com
(See ad page 5) 

Motorola Solutions, Inc.
847/578-5000
www.motorolasolutions.com

 featured   products from:
Schneider Electric, Telemetry & 
Remote SCADA Solutions
888/267-2232
www.software.schneider-electric.com

SOAR Technologies, Inc.
425/861-8870
www.soartechinc.com

Finished water in the clearwell 
typically has 0.05 NTU turbidity.

Andrew Higa, left, water service 
district supervisor of the County of 
Hawaii Department of Water Supply, 
and Ron Ferrer, water treatment 
plant operator Grade 4.



42     TREATMENT PLANT OPERATOR

The Portland (Oregon) Water Bureau is using a different kind of 
hydropower to generate electricity, tapping the energy of water flow-
ing through its pipes. Online since January 2015, four 50 kW hydro-

generators make enough electricity to power up to 150 homes for a year.
The bureau installed a turbine system from Lucid Energy, also of Port-

land, as part of a $150 million upgrade to its system. The 200 kW LucidPipe 
Power System will generate an average of 1,100 MWh per year.

DUAL FUNCTION
Gregg Semler, former Lucid president and CEO, says the four turbines 

are installed across 50 feet of a 42-inch gravity-fed pipe that delivers 57 mgd 
from a new reservoir. “We were willing to finance it and take on the opera-
tion and maintenance, and we negotiated with Portland General Electric to 
buy the energy,” he says.

Each turbine has five blades with a stainless steel shaft inside the pipe. 
The power components (Siemens) are outside the pipe. The minimum flow 
requirements are 20 cubic feet per second at 40 psi. Each turbine reduces 
head pressure by just 1 to 5 psi. That allows them to be installed in series 

four diameters apart. With the proper flow and pressure, 1 mile of 42-inch 
pipe filled with the generators could have a capacity of about 3 MW.

For the water utility, the turbine system serves the same function as a 
pressure-reducing valve. “It operates upstream of the valve to take that energy 
they’re otherwise burning off through the valve and turning a turbine to 

produce electricity,” says Semler. The utility also benefits from sensors in 
the turbine system that continuously monitor metrics such as pressure, tem-
perature, chlorine, pH and turbidity.

 
FIRST OF ITS KIND

The Western Municipal Water District in Riverside, California, has also 
installed a LucidPipe system, but the Portland project is the first in-pipe 
hydropower installation to have a 20-year power purchase agreement, accord-
ing to Semler. In that time, it will generate about $2.5 million worth of renew-
able energy to pay for development, installation and operations.

“We welcomed the opportunity to explore the innovative use of a pipe 
delivering water to create hydroelectric power as well,” says David Shaff, 
Portland Water Bureau administrator. “Water and energy are closely linked. 
The LucidPipe system enables us to contribute to generating electricity for 
our community in a clean, low-cost and renewable way.”

The entire project was funded by Harbourton Alternative Energy and 
cost the city nothing. All the electricity is sold to the local utility, Portland 
General Electric, at 7 cents per kWh, with a 4 percent annual escalation. 
Profits are shared by Harbourton and the Portland Water Bureau.

After 20 years, the utility will have the right to own the system, which 
has a life expectancy of 40 years. At that time, the bureau could continue to 

SUSTAINABLE
OPERATIONS

Power in the Pipes
A SYSTEM OF FOUR HYDROTURBINES INSIDE 
A LARGE SOURCE WATER PIPE GENERATES
SUBSTANTIAL ELECTRICITY AND FILLS THE 
FUNCTION OF A PRESSURE-REDUCING VALVE

By Doug Day

The LucidPipe electrical generating systems were part of a Portland Water 
Bureau $150 million upgrade. Lucid Energy financed the installation and sells 
the electricity to the local utility, Portland General Electric

P
H

O
T

O
 B

Y
 S

H
E

R
R

I K
A

V
E

N

Illustration of a LucidPipe installation. The Portland system includes four 
turbines across 50 feet of 42-inch pipe.

GRAPHIC COURTESY OF STUDIO2A

sell the electricity or use it to power its own equipment.
“Water agencies are very interested in what we’re doing,” says Semler. 

“They don’t have a lot of capital. They’re just trying to keep their infrastruc-
ture functional. That’s why we’ve had to innovate on the business model. 
There is a lot of private capital available that water agencies haven’t tapped.

“Water agencies need to figure out how to monetize their single biggest 
asset, which is their pipes. We see LucidPipe as a tool they can use to work 